
REAR KICK

DSH007



7

8

9

12

13

14







ITEM NO. DESCRIPTION QTY ITEM NO. DESCRIPTION QTY 

1 Bottom Frame 1 24 Aluminium Ring φ25 2 

2 upright frame 1 25 Aluminium Cap 1 

3 Leg Pad Frame 1 26 Aluminium Cap 2 

4 Left Upright Frame 1 27 Aluminium Plate 1 

5 Front Standing Frame 1 28 Ball Bearing 2 

6 Arm Pad Frame 1 29 Flat Head Cap Screw M6*16 3 

7 Arm frame 1 30 Flat Head Cap Screw M10*25 4 

8 Footplate Frame 1 31 Flat Head Cap Screw M12*30 1 

9 Weight Horns 1 32 Flat Head Cap Screw M12*35 1 

10 Leg Pad 1 33 Socket Head Cap Screw M10*30 2 

11 Arm Pad 1 34 Socket Head Cap Screw M10*75 5 

12 Grip 2 35 Socket Head Cap Screw M12*80 4 

13 Plastic Sleeve 1 36 
Cross Recessed Head Screws With 
Tapping Screw Thread ST4.2*60 

8 

14 Rubber Foot 3 37 Socket Head Cap Screw M12*30 13 

15 Safety Bush Assembly 1 38 Socket Set Screw M5*3 4 

16 Safety Bush Assembly 1 39 Flat Washer φ13*φ24*1.5 21 

17 Inside Rubber Bumper 1 40 Nylon lock Nut M12 4 

18 Plug RT60*120 4 41 lock Nut 20*13*4.5*φ3.5 8 

19 Plug □50 1 42 Snap Spring 1 

20 Plug φ48 1 43 parallel key 1 

21 Arm Frame Pivot Shaft 1 44 Flat Washer φ20*φ11*2 5 

22 Aluminum End Cap φ76*17.6 1 45 Socket Set Screw M8*10 2 

23 Aluminium Cap φ25 2

5 



6

32
26

21
28

45

9

20
42

17

15

31

25

22

43

30
27

33
44

13

41
14

10
36

37
18

1
16

3

5 4

34

40

44
19

35

6

3938242312
29

11

28

7

26
32

2

29

32

39

34

36
39

37
18

41

8

39
44

35

36 39

39 40

39

39

36

3936



7



8



9

STEP 1

35

36

39

40

2

13

21

4

6 1

3

5 1

2
1

1

1

1

ITEM NO.                      DESCRIPTION                        QTY

35

39

39
40

6

5

1
3

2
36 39

36
39

3936
3639

36
39

Bottom Frame

upright frame

Leg Pad Frame

Front Standing Frame

Arm Pad Frame

Socket Head Cap Screw M12*80
 Cross Recessed Head Screws With

Tapping Screw Thread ST4.2*60

Flat Washer φ13*φ24*1.5

Nylon lock Nut M12



10

STEP 2

45

32 3

26

2

17

2

9

15 1

1

7

1

2

1

1

ITEM NO.                      DESCRIPTION                        QTY

32
26

7

2

9
45

32
15

17

upright frame

Arm frame

Weight Horns

Safety Bush Assembly

Inside Rubber Bumper

Aluminium Cap

Flat Head Cap Screw M12*35

Socket Set Screw M8*10



11

STEP 3

31

34

44

25 1

11

3

10

5

5

1

7

8 1

1

6

1

3

1

1

ITEM NO.                      DESCRIPTION                        QTY

31
25

87

3444310

11

44

34

6

Leg Pad Frame

Arm Pad Frame

Arm frame

Footplate Frame

Leg Pad

Arm Pad

Aluminium Cap

Flat Head Cap Screw M12*30 

Socket Head Cap Screw M10*75

Flat Washer φ20*φ11*2



12



13



14


	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21
	页面 22
	页面 23



